

MANAGEMENT OF FEVER AND/OR SUSPECTED INFECTION IN PEDIATRIC ONCOLOGY PATIENTS

Maine Children's Cancer Program / Barbara Bush Children's Hospital

GOAL:

1. To outline the medical management of neutropenia occurring as a result of malignancy or conventional chemotherapy in pediatric patients.
 2. To outline the empiric management of fever and/or ill appearance in pediatric oncology patients receiving conventional dose chemotherapy.
-
-

Table of Contents

[Definitions](#)

[Initial laboratory evaluation](#)

[Fever in the Non-neutropenic patient](#)

[Fever and Neutropenia – Empiric Antibiotic Selection](#)

[Inpatient Management of Fever and Neutropenia](#)

[Patient populations at risk for fungal infection](#)

[Prophylactic antifungal therapy](#)

[Empiric antifungal therapy](#)

I. Definitions

- A. Fever is defined as:
 1. temperature greater than or equal to 38.3 C (101 F), OR
 2. greater than or equal to 38.0 C (100.4 F) but less than 38.3 (101 F) on more than 1 occasion in an 8 hour period (with an interval of at least 1 hour between 2 time points)
- B. Neutropenia is defined as ANC \leq 500/mm³ or expected to decline to < 500/mm³ within 48 hours.

II. Initial Outpatient Management

- A. Initial laboratory evaluation of oncology patients with fever should include:
 1. Central line blood culture (please see below for how to draw the blood culture – i.e. volume and type of bottle) - DRAWN THROUGH THE CENTRAL LINE
 - a. If a double-lumen catheter is in place, both lumens should be cultured.
 - b. Blood culture procedure – All pediatric patients should have blood cultures drawn from the central line when present. All cultures run in a pediatric blood culture bottle per institutional guidelines. Minimum 1 mL per bottle with a goal of 1-5mL.
 2. CBCD
 3. CMP

A dose of ceftriaxone (50 mg/kg; max dose 2 g; alternative in the case of allergy: levofloxacin 10 mg/kg; max dose 750 mg) should be administered through the central line while awaiting ANC results. If patient is known to be neutropenic or appears clinically unwell, please see section C. DO NOT WAIT FOR LAB RESULTS TO GIVE ANTIBIOTICS.

4. Other diagnostics to consider:

- a. CXR
- b. Urinalysis and culture should be considered and obtained if possible, but do not perform catheterization or delay initiation of antibiotic therapy.
- c. Viral (Flu, RSV, other)
- d. Fungal
- e. Other

B. Fever in the Non-Neutropenic Patient

For febrile patients with ANC $> 500/\text{mm}^3$, who have central lines and look well, blood culture should be obtained from the central line as above, and ceftriaxone (50 mg/kg; max dose 2 g; alternative in the case of allergy: levofloxacin 10 mg/kg; max dose 750 mg) is the recommended empiric therapy. Patients will be observed for at least 1 hour after antibiotic administration prior to discharge home. **Patient should be discussed with MCCP provider prior to discharge.** If blood cultures are negative at 24 hours, no further parenteral antibiotic coverage is suggested, but will be at the discretion of the attending oncologist. Patient should be followed until the resolution of illness as directed by MCCP.

C. Fever and Neutropenia – Empiric Antibiotic Therapy Selection

1. Fever and neutropenia of ANC $\leq 500/\text{mm}^3$ requires hospitalization and mandatory empiric antibiotic administration within one hour of recognition of febrile neutropenia, regardless of clinical symptoms.
2. Cefepime (50mg/kg q8h to a max of 2 grams per dose) is first line therapy for fever and neutropenia.
3. Consider addition of vancomycin with pharmacokinetic consult for patients with mucositis or suspected skin/soft tissue, respiratory, or line sources. In patients with Acute Myelogenous Leukemia (AML) and getting chemotherapy with high dose Cytarabine, vancomycin should be strongly considered as part of the initial therapy.
4. Please review if the patient has had prior positive blood cultures as that may require modifications to antibiotics. Anyone requiring more than cefepime monotherapy will need an ID consult – this can be done on a non-emergent basis unless the patient is clinically unstable.
5. If patient has a strong clinical history of a cephalosporin allergy (e.g. hives, anaphylaxis, NOT rash or GI upset), consider meropenem (20 mg/kg q8h). This is a restricted antibiotic and will require ID approval.
6. Additional considerations in the setting of **severe sepsis** or refractory hypotension despite a total of 40 ml/kg fluid bolus:
 - a. Change cefepime to meropenem (20 mg/kg per dose q8h) and add vancomycin (15 mg/kg q8h) with a pharmacokinetic consult if the patient experiences hemodynamic instability consistent with severe sepsis.
 - b. The presence of chills without hemodynamic instability or focal infectious source or the persistence of fever without focal infectious source do not warrant additional antibacterial therapy. Once started, it is recommended to continue meropenem and vancomycin for a minimum of 48 hours, but after 48 hours the duration of therapy should be re-evaluated based on clinical course and cultures.

Severe sepsis is defined as one of the following organ system effects:

Note: *These guidelines are listed to aid identification of patients with evidence of severe sepsis. If, at time of clinical assessment, the patient appears to have clinical symptoms consistent with this diagnosis without establishment of all requisite criteria, additional antibiotic coverage should be considered.*

1. **Cardiovascular – if despite boluses totaling ≥ 40 mL/kg (typical bolus is 20mL/kg over 1 hour):**
 - Hypotension $< 5^{\text{th}}$ percentile
 - Pressors at any dose
 - Two of the following:
 - Capillary refill > 5 secs
 - Core to peripheral temperature gap $> 3^{\circ}\text{C}$
 - Urine output < 0.5 mL/kg/hr
 - Unexplained metabolic acidosis (Base deficit > 5.0 mEq/L)
 - Blood lactate $> 2 \times$ ULN
2. **Respiratory**
 - ARDS **or**
 - Intubated **or**
 - $> 50\%$ FiO₂ to keep SaO₂ $> 92\%$
3. **Neurologic**
 - GCS ≤ 11 **or**
 - Acute decline in GCS ≥ 3 from abnormal baseline
4. **Renal:**
 - Creatinine $\geq 2 \times$ ULN for age **or**
 - 2-fold increase in baseline
5. **Hepatic:**
 - Bilirubin ≥ 4 mg/dL **or**
 - ALT $\geq 2 \times$ ULN for age

III. Inpatient Management of Fever and Neutropenia

- A. Blood cultures should be repeated every 24 hours for 3 days while the patient remains febrile and neutropenic. If the patient remains clinically stable despite persistent fevers and negative cultures, additional cultures after the initial 72 hours can be considered on a case-by-case basis.
- B. If a positive culture is obtained, a repeat blood culture should be obtained prior to changing antibiotic coverage. Following documentation of a positive blood culture, daily blood cultures should be obtained until documentation of 3 sequential negative blood cultures has been achieved.
- C. Persistence of fever without a source
 1. Persistence of fever without a source does not warrant broadening anti-microbial coverage unless criteria are met for beginning empiric anti-fungal therapy.
 2. Anti-fungal therapy should be added to empiric anti-bacterial therapy (as per Antifungal Therapy in Neutropenia Guidelines below) in the following circumstances:
 - a. Persistent fever and neutropenia for greater than 4-7 days.
 - b. Recurrence of fever in a patient with neutropenia who has been receiving empiric antibiotic therapy.
 3. Discontinue prophylactic antifungal agent upon initiation of broader empiric anti-fungal therapy.
- D. Consideration should be given for the discontinuation of empiric antibiotics and possibility of discharge to home in the following clinically well patients as defined by the following in addition to the clinical exam:
 - For patients with a hematological malignancy in remission

- No comorbidities during their admission/hospitalization (e.g. no hypotension, no concerning organ dysfunction)
- No clearly defined bacterial or fungal infection (culture negative and/or no localized infection)
- Patient does not have Down's syndrome
- Clear evidence of rising counts (i.e. some combination of WBC/ANC and APC - to be discussed on rounds with the service attending)
- Adequate follow up can be ensured so that the patient can return to medical attention in a prompt manner
- Afebrile for 24 hours prior to discharge
- No comorbidity that requires hospitalization

ANTIFUNGAL THERAPY IN NEUTROPENIA **ID CONSULT highly recommended**

Maine Children's Cancer Program / Barbara Bush Children's Hospital

GOAL: To standardize agents and doses used for prophylaxis and empiric management of fungal infection in pediatric oncology patients with neutropenia occurring as a result of malignancy or conventional chemotherapy.

Justification: Specific populations of general oncology patients are at increased risk of systemic fungal infection due to prolonged periods of neutropenia and/or concurrent immunosuppressive therapy. Fungal infections have significant clinical impact on oncology patients due to the disease itself and/or mortality associated with progression of infection and/or morbidity of antifungal therapy. Currently available antifungals include triazoles (e.g. fluconazole, itraconazole, voriconazole, posaconazole), polyenes (e.g. amphotericin B deoxycholate, and liposomal amphotericin B), and echinocandins (caspofungin, micafungin, anidulafungin). Antifungal drugs are administered prophylactically in high risk patients, empirically in patients who have persistent fever during neutropenia, and for therapy of documented infections.

I. Patient populations at risk for fungal infection

Probability of fungal infection > 10%:

- Neutropenic for \geq 10-15 days (examples below)
 - Acute Myelogenous Leukemia (AML), throughout therapy
 - Recurrent Acute Lymphoblastic Leukemia (ALL), in Induction therapy
 - Infant ALL, until start of Maintenance
 - Atypical Teratoid Rhabdoid Tumor
- Neutropenia associated with severe mucositis
- Significant immunosuppressive therapy
- Aplastic anemia
- Prolonged high-dose steroids
- Age > 10
- Chronic Graft vs Host Disease
- Mandated per study protocol

II. Prophylactic Antifungal Therapy

A. First Line Therapy

1. Micafungin 2 mg/kg once daily (max dose of 50 mg daily)
 - a. AML: begin once ANC < 200 and continue throughout treatment until count recovery. Resume with each cycle until completion of all chemotherapy courses (unless alternative antifungal therapy is initiated)
 - b. Recurrent ALL: consider initiation once ANC < 200 and continue throughout treatment until count recovery during more intensive therapy cycles
 - c. Dose modifications:
 - Liver function abnormality: consider discontinuing prophylactic micafungin if transaminases are > 5 times ULN or conjugated bilirubin is > 3 times ULN
 - d. Alternative echinocandins can be considered based on formulary availability

B. Prophylactic Alternatives

1. Fluconazole 6 mg/kg once daily (oral administration preferred; maximum dose 400 mg/day):
 - a. AML/Recurrent ALL: could be considered if echinocandins are contraindicated or in the setting of discharge if ongoing anti-fungal prophylaxis is required
 - b. Discontinue fluconazole if empiric or directed systemic anti-fungal therapy initiated
 - c. Renal insufficiency requires dose adjustment. Administer usual dose x 1 then:
 - For CrCl > 50 ml/min/1.73 m²: No adjustment necessary
 - For CrCl 10-50 ml/min/1.73 m²: Administer 50% of dose at usual interval
 - For CrCl <10 ml/min/1.73 m²: Administer 50% of dose every 48 hours
 - Dialysis: consult pharmacy
 - d. Liver function abnormality: consider discontinuing prophylactic fluconazole if transaminases are > 5 times ULN or conjugated bilirubin is > 3 times ULN
 - e. Be mindful of drug interactions with triazoles in general
2. Voriconazole 4mg/kg/dose PO or IV q12 (max 200 mg/dose)
 - a. May be considered in patients with a history of invasive aspergillus infection
 - b. Liver function abnormality: consider discontinuing prophylactic voriconazole if transaminases are > 5 times ULN or conjugated bilirubin is > 3 times ULN.
3. Liposomal amphotericin 2 mg/kg/dose three times weekly
 - a. This is an MMC-developed dose based on limited data among the wide range of prophylactic doses published.

III. Empiric Antifungal Therapy

A. Clinical Indications

1. Persistent fever while neutropenic and on empiric systemic antibiotic therapy > 4-7 days. In general, consider starting at 5 days for patients with leukemia and at 7 days for patients with solid tumors.
2. Recurrent fever while neutropenic and receiving broad spectrum antibiotics, AND no suspected fungal infection based on clinical and radiographic findings.

B. Required Actions

1. Peds ID consult

C. Suggested Evaluations

1. Blood culture
2. CT scan of chest and imaging of abdomen/pelvis (CT preferred, but can consider US) with timing dependent on impending neutrophil recovery and/or clinical symptoms
3. Other imaging based on clinical setting
4. Early consultation of surgery for biopsy of suspected fungal lesion should be performed unless clinically contraindicated. Notify pathology department of impending biopsy.
5. If pulmonary abnormality: consult Pulmonary for any consideration of BAL for galactomannan, bacterial, fungal and viral cultures and studies
6. Blood tests for fungal infections (galactomannan, Beta D glucan, and Aspergillus PCR) have a very low positive predictive value and should only be used in select clinical settings.

D. Therapy Considerations

1. Discontinue prophylactic antifungal therapy when beginning empiric antifungal therapy
 - a. Note: Empiric antifungal combination therapy is not recommended
2. Regardless of choice of agent, treat with antifungal therapy until resolution of fever AND neutropenia

3. Subsets of patients are at **High Risk for Mold Infection** and should **not** be treated with empiric micafungin unless significant drug/disease interactions prohibit Ambisome use. High risk populations include:
 - a. Expected neutropenic period of > 14 days (this includes but is not limited to AML, recurrent ALL, ALL with Induction failure)
 - b. History of prior fungal infection
 - c. Prolonged fluconazole prophylaxis
 - d. Known colonization with Aspergillus

E. First Line Agents

1. Liposomal amphotericin
 - a. 5 mg/kg once daily
 - b. If patient has had a prior infusion reaction, consider premedication with fluids, acetaminophen, and diphenhydramine.
 - c. If patient experiences rigors, may treat with meperidine 1 mg/kg/dose
 - d. Patients may experience potassium and magnesium wasting requiring aggressive supplementation to maintain values in the normal range
 - e. Consider alternate therapy for patients with significantly elevated baseline creatinine or new evidence of renal injury
2. Micafungin – ONLY potentially for lower risk
 - a. Give only for patients who do **NOT** meet criteria for “High Risk for Mold Infection” (above) and if no concern for Aspergillus
 - b. Dosing:
 - i. Neonates: 10 mg/kg/dose once daily
 - Dosing based on pharmacokinetic studies only
 - ii. Infants and children <8 yo: 4 mg/kg/dose once daily (maximum dose: 200 mg)
 - iii. Children and adolescents 8-18 yo: 3 mg/kg/dose once daily (max dose 150mg)
 - iv. Adults: 150 mg once daily
 - c. Additional monitoring while on empiric micafungin:
 - i. ALT should be monitored at least once weekly after initiation of empiric micafungin; may reduce frequency of monitoring if liver function is stable in the first few weeks of therapy
 - d. Dose modifications for liver toxicity
 - i. Empiric micafungin should be discontinued if ALT is > 5x ULN

F. Therapeutic Alternatives

1. Voriconazole
 - a. Due to limitations in the availability of therapeutic drug monitoring, voriconazole is not recommended for first-line empiric therapy at this time.
 - b. Use IV voriconazole for initial therapy; may convert to oral dosing once therapeutic levels are achieved; loading dose is required
 - c. Dosing:
 - i. Children 2-12 yo: load with 9 mg/kg/dose IV q12h x 2 doses, then 8 mg/kg/dose q12h
 - ii. Children > 12 yo: load with 6 mg/kg/dose IV q12h x 2 doses, then 4 mg/kg/dose q12h
 - d. Trough levels should be obtained in all patients receiving empiric voriconazole
 - i. Goal trough 1 – 3 mcg/mL
 - ii. Obtain a trough level 30 minutes before the morning dose of voriconazole on the fourth or fifth day of therapy

- iii. Monitoring of levels should also be performed when:
 - Transitioning from IV to PO (or vice versa)
 - Concerns for malabsorption of PO dosing or addition of medications with potential interaction
- iv. If on prolonged therapy, consider repeating voriconazole troughs every 2 to 4 weeks once therapeutic levels are achieved.
- e. Additional monitoring while on empiric voriconazole
 - i. ALT and bilirubin should be monitored at least once weekly after initiation of empiric voriconazole; may reduce frequency of monitoring if liver function is stable in the first few weeks of therapy
 - ii. Baseline EKG (EKG obtained at time of diagnosis, if applicable, is sufficient) and serial monitoring at 1 month, 6 months, and then q6 months is indicated
 - iii. Optimize Ca, Mg, PO₄ levels to minimize cumulative impact on QTc
 - iv. Skin rashes may occur
 - v. Patients on prolonged therapy should be monitored for visual disturbances
- f. Dose modifications for liver toxicity
 - i. Empiric voriconazole should be discontinued if ALT is > 5x ULN or if conjugated bilirubin is > 3x ULN
- g. Drug interactions
 - i. Voriconazole is a strong inhibitor of CYP3A4 and a moderate inhibitor of CYP2C9 and CYP2C19
 - ii. Consider holding voriconazole for 1-2 days before administering interacting chemotherapy (e.g. vincristine)

G. Disease Monitoring During Empiric Therapy

Patients who meet criteria for empiric antifungal therapy and/or at “High Risk for Mold Infection” require close monitoring for underlying fungal infection (serial radiographic evaluation, BAL and/or biopsy if progressive radiographic abnormality noted). Consider obtaining CT scans at time of count recovery to determine need for ongoing antifungal therapy.

References

1. Lehrnbecher T, Phillips R, Alexander S, Alvaro F et al. Guideline for the Management of Fever and Neutropenia in Children with Cancer and/or Undergoing Hematopoietic Stem-Cell Transplantation. *J Clin Oncol* 2012 30: 4427-4438.
2. Robinson PD, Lehrnbecher T, Phillips R, Dupuis LL, Sung L. Strategies for Empiric Management of Pediatric Fever and Neutropenia in Patients with Cancer and Hematopoietic Stem-Cell Transplantation Recipients: A Systematic Review of Randomized Trials. *J Clin Oncol* 2016 34: 2054-2060
3. Lehrnbecher T et al. Guideline for the Management of Fever and Neutropenia in Children With Cancer and Hematopoietic Stem-Cell Transplantation Recipients: 2017 Update. *J Clinical Oncol* 2017 35:2082-2094
4. Henning S et al. Antimicrobial stewardship in paediatric oncology: Impact on optimising gentamicin use in febrile neutropenia. *Pediatric Blood and Cancer* 2018;65:e26810
5. Le Clech L et al. Early discontinuation of empirical antibacterial therapy in febrile neutropenia: the ANTIBIOSTOP study. *Infectious Diseases*, 50:7, 539-549,
6. Wattier RL et al. Reducing Second Gram-Negative Antibiotic Therapy on Pediatric Oncology and Hematopoietic Stem Cell Transplantation Services. *Infect Control Hosp Epidemiol* 2017;38:1039–1047
7. Paul M, Dickstein Y, Schlesinger A, Grozinsky-Glasberg S, Soares-Weiser K, Leibovici L. Beta-lactam versus beta-lactam-aminoglycoside combination therapy in cancer patients with neutropenia. *Cochrane Database of Systematic Reviews* 2013, Issue 6. Art. No.: CD003038.
8. Marron A, Carratalà J, Alcaide F, Fernández-Sevilla A, Gudiol F. High rates of resistance to cephalosporins among viridans-group streptococci causing bacteraemia in neutropenic cancer patients. *J Antimicrob Chemother.* 2001 Jan;47(1):87-91.
9. Han SB, Bae EY, Lee JW, Lee DG, Chung NG, Jeong DC, Cho B, Kang JH, Kim HK. Clinical characteristics and antimicrobial susceptibilities of viridans streptococcal bacteremia during febrile neutropenia in patients with hematologic malignancies: a comparison between adults and children. *BMC Infect Dis.* 2013 Jun 17;13:273.
10. Bockennek, K., L. Tramsen, N. Scheldler, M. Becker, T. Klingebiel, A. Groll, and T. Lehrnbecher. Liposomal Amphotericin B Twice Weekly as Antifungal Prophylaxis in Paediatric Haematological Malignancy Patients. *Clinical Microbiology and Infection* (2011).
11. Herbrecht R, et al. Voriconazole versus amphotericin B for primary therapy of invasive aspergillosis. *N Engl J Med.* 347(6):408, 2002.
12. Mora-Duarte J et al. Comparison of caspofungin and amphotericin B for invasive candidiasis. *New Eng J Med* 2002 Dec 19;347(25):2020-9
13. Rex JH et al. A randomized trial comparing fluconazole with amphotericin B for the treatment of candidemia in patients without neutropenia. *Candidemia Study Group and the National Institute.* *N Engl J Med.* 1994;331:1325-1330.
14. Scherpbier HJ, et al. Liver failure in a children receiving highly active antiretroviral therapy and voriconazole; *Clin Infect Dis.* 37:828-30,2003.
15. Walsh TJ, et al. Liposomal Amphotericin for Empirical Therapy in Patients with Persistent Fever and Neutropenia. *N Engl J Med.* 340 (10): 764, 1999.
16. Walsh TJ et al. Voriconazole Compared with Liposomal Amphotericin B for Empirical Antifungal Therapy in Patients with Neutropenia and Persistent Fever. *N Engl J Med* 2002;346:225-34
17. Wingard JR, et al. A randomized, double-blind comparative trial evaluating the safety of liposomal amphotericin B versus amphotericin B lipid complex in the empirical treatment of febrile neutropenia. *L Amph/ABLC Collaborative Study Group.* *Clin Infect Dis.* 31(5):1155, 2000 .

18. Kuse ER et al. Micafungin versus liposomal amphotericin B for candidaemia and invasive candidosis: a phase III randomised double-blind trial. *Lancet* 2007;369:1519-27.
19. Pfeiffer CD, et al. Diagnosis of invasive aspergillosis using a galactomannan assay: A meta-analysis. *Clin Infect Dis*. 2006.
20. Seibel N, et al. Safety, Tolerability and Pharmacokinetics (PK) of FK463 (echinocandin) in Febrile Neutropenic Pediatric Patients. *Antimicrob Agents Chemother*. 2005; 49(8): 3317-3324.
21. Walsh et al, Treatment of Aspergillosis: Clinical Practice Guidelines of the IDSA. *Clin Infect Dis* 2008;46:327.
22. Lewis RE. What is the therapeutic range for voriconazole? *Clin Infect Dis* 2008;46:212.
23. Pascual A, et al. Voriconazole therapeutic drug monitoring in patients with invasive mycoses improves efficacy and safety outcomes. *Clin Infect Dis*. 2008 Jan 15;46(2):201-11. doi: 10.1086/524669.
24. Neely M, Voriconazole Pharmacokinetics and Pharmacodynamics in Children. *Clin Infect Dis*. 2010 50(1): 27–36. doi:10.1086/648679
25. Spellberg B et al. Combination Therapy for Mucormycosis: Why, What, and How? *Clin Infect Dis* 2012;54(S1):S73–8.
26. Reed C et al. Combination Polyene-Caspofungin Treatment of Rhino-Orbital-Cerebral Mucormycosis. *Clin Infect Dis* 2008; 47:364–71.
27. Maertens JA et al. A Randomized, Double Blind, Multicenter Study of Caspofungin Versus Liposomal Amphotericin B for Empiric Antifungal Therapy in Pediatric Patients with Persistent Fever and Neutropenia *Pediatr Infect Dis J* 2010;29: 415–420.
28. Jørgensen KJ, Gøtzsche PC, Dalbøge CS, Johansen HK. Voriconazole versus amphotericin B or fluconazole in cancer patients with neutropenia. *Cochrane Database of Systematic Reviews* 2014, Issue 2. Art. No.: CD004707.
29. Pappas PG, et al. Clinical Practice Guideline for the Management of Candidiasis: 2016 Update by the Infectious Diseases Society of America. *Clin Infect Dis*. 2016 Feb 15;62(4):e1-e50.
30. Hope WW, et al. Population pharmacokinetics of micafungin in neonates and young infants. *Antimicrob Agents Chemother*. 2010 Jun;54(6):2633-7.
31. Kimberlin DW et al. Red Book 2015. © 2015 by the American Academy of Pediatrics. Accessed online 3/16/16.
32. Gwee A, Cranswick N, Curtis, N. Posaconazole: Promising but Problematic in Practice in Pediatric Patients. *Pediatr Infect Dis J* 2015;34:604–606
33. Mehta, Parinda, Alexandra Filipovich, Gretchen Vaughn, Deborah Fearing, Christine Sper, and Stella Davies. High-Dose Weekly AmBisome Antifungal Prophylaxis in Pediatric Patients Undergoing Hematopoietic Stem Cell Transplantation: A Pharmacokinetic Study. *American Society for Blood and Marrow Transplantation* (2006).
34. Hand E and Ramanathan M. Safety and Tolerability of High-dose Weekly Liposomal Amphotericin B Antifungal Prophylaxis. *Antimicrobial Reports* (2014).
35. Kelsey, SM, JM Goldman, S. McCann, AC Newland, JH Scarffe, and BA Oppenheim. Liposomal Amphotericin (AmBisome) in the Prophylaxis of Fungal Infections in Neutropenic Patients: A Randomised, Double-blind, Placebo-controlled Study. *Bone Marrow Transplantation* (1999).
36. Mattiuzzi, Gloria, H. Kantarjian, S. Faderl, JoAnn Lim, D. Kontoyiannis, D. Thomas, W. Wierda, I. Raad, G. Garcia-Manero, X. Zhou, A. Ferrajoli, N. Bekele, and E. Estey. Amphotericin B Lipid Complex as Prophylaxis of Invasive Fungal Infections in Patients with Acute Myelogenous Leukemia and Myelodysplastic Syndrome Undergoing Induction Chemotherapy. *American Cancer Society*.

37. Fisher BT, Zaoutis T, Dvorak CC, Nieder M, Zerr D, Wingard JR, Callahan C, Villaluna D, Chen L, Dang H, Esbenshade AJ, Alexander S, Wiley JM, Sung L. Effect of Caspofungin vs Fluconazole Prophylaxis on Invasive Fungal Disease Among Children and Young Adults With Acute Myeloid Leukemia: A Randomized Clinical Trial. *JAMA*. 2019 Nov 5;322(17):1673-1681.